LLY

Bal7 A

e

el

R 7
L
_f?
‘
DA

[,

ry
o

.‘.‘ﬁ

COMPACT TRACTOR \
1214
Parts Catalog B 3270-

i

" 8-92-RP-500-264

:'I-'!AII\I'I" "AND oL’

] ‘ . ST PAINT ; . e . C
-'j- 3 REF. PART NO. - DESCRIPTION o ‘ o Lo " REQ'D -
A : C 28849 BLACK - semi - gloss, 12 0z spray (2.per carton} ............... T B
C' 28850 BLACK - semi - gloss, guart {2 Ber carton) . ................: Ce 1
C 28851 ., BLACK - semi - gloss, heat resistant, 12 oz. spray (2 per carton} ....... 1
C. 28484 POWER RED-- gloss, 12 oz spray (\“per carton} . .. .. ... e 1
C ' 28485 POWER RED - gloss, quart {2 per cdrton) ... . PO
C 30870 SILVER gloss, 12 oz. spray (2 per carton) . e e 1
C 31643 - POWER RED - gloss, 1 oz touch up, (1 doZ. per carton} ......... S 1

‘ s o ol | 5

L C 32776°  OIL - SAE 30, SF, quart (12 per case) .. ... S S 1
C 32777 OIL.- SAE 5W20, SF, guart {12 per case} . e 21
C 32778  OIL - SAE 20W40, SF, quart {12 per case) .- " ... ... .. S 1

W=

R




~

INDEX

There is an index at the front and. rear of this catalog.

" The-front |ndex is an alphabetlcal mdex of the major -

groups or assemblies. - .

The rear index is a numerical index of the part nu mbers

.and pages on which these numbers are shown.

"

ILLU‘STRATION

Each illustration in this catalog shows a group of-parts
or components. - These parts and components are
aligned approximately as the parts and components on.
your machine, Each part and component in an illustra-

-tion has a reference number. These reference numbers

are in a list on the page opposite of the illustration.
Next to the reference number is the part.number,
description and required quanlty of the part shown in
the illustration, .

UAR - Use as requ:red" md:cates that the part

quantlty Is varlabte .

NSS - "“Not sold separately”” indicate’s that the part is

. only available as & component of an assembly or the

part must be purchased locally. if the part is-an

_assembly, component, the description will be indented
under the assembly descrlpuon in the parts Ilst

0/L - “Obtain Iocally

e “Footnotes are added to a part number when -
‘more |nformat|on is needed for identification, They

only relate to the part numbers indicated. o

F. PART NO. DESCRIPTION

.\ \ ’ . ) '
. PARTS ORDERS . -
. AII orders must}cude the fo]iowmg information:

. 1.. Correct part numbe\
\.

c 2. Complete descnptlon of pe\trt or component
: 3. | Total guantity of each part of’ c&ng\enent.
: 4. Product modei number. - - \\.\
5. All neees'sary product identification numbers: .
. ; . . .
6. Method for sending the parts. ' .'_-'— .t

" 7. Complete and correct address.
CATALOG REVISIONS

- As the product changes, new pages will be available
for your ezt’taiog A notice will be issued.

IMPORTANT: Put. all revisions into the catalog as
' _soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION -

The words right hand (RH) and left hand (LH) as used

in this catalog indicate the direction while you are in
the operator’s seat in the normal operatlng posmon

INDENTED Dsscmenowe

An .assembly can have many components. The com-
ponents of an assembly are indicated by an indented

description, The guantity for an indented part is the..

- total needed for. that complete assembly. See the
example. . .

- HEQ'D"

RE : ' ..
C 55169,  'CYLINDER ASSY -rearsteering................... e, 1
23 C 56208 SOCKET ASSY -rearcylinder......... e T 1
29 C 65956 - @ - PLUG - adjusting, socketassy e e e 1
- 30 C 55957 - SEAT-socketball ... .. ... ... ... ... e 2
A C 56210 . SPRING-SOCKET ... ...ttt T 1
32 C 56209 < SEAT-80CKet SpPIiNg . .f i i e e e : 1
33 G 45175 . CLAMP ASSY -50CKetassy ....ovvivirin e, 1
. 16-.- 836 BOLT-1/2"x2-1/4"N.F.hex ....... e e 1
34 :132- 104 PIN - cotter, 3/16" x3" ........ e e e 1
35 C 56889 STUD -ball,socket &cylinder. . ... ...t iin i e, 2.
' 36 137 40 - BOLT-1/4"x5/8"N.C.,hex.......... e e 4
37 4

92- 4 LOCK WASHE.R 1/4”SAE..._...._ ............ feeeae e :.'..

e

e
iy

~ R
“\.TABLE Ol_: CONTEI\\I\TS ,

’

‘ Page
Chasms and’ Hood A PR -
Fenderand Seat................... M N
Mower Suspension Assembly . ... ... .. A |
Steering and Front Axle . ................11
Rear Whee! Steering Assembly ... ....... ... 13
Motion Drive Assembly (shift) ...7........ 15
‘Motion Drive Assembly {clutch) ......... .17
'Engine and Control Assembly .. ........... 19
Pre-Painted Deck Assembly ........... .. .21
Final Deck Assembly ... .. ...... ......23
Electrical Assembly .................... 25
Decals ...... e e e 27
" Transaxie Assembly .. .................. 29
Flywheel, Crankshaft, Camshaft and Piston . :31
- Cylinder Block, Head and Crankcase . . . . ... .33
Engine Base, .Dipstick and Qil FI|tBI' ........ -.356
~ Ignition and Charging System e e + 35
. Carburetor ©."............... e 37
AirCleaner. .................... i......39
Governor . ............ e e P . .39
Engine Air Baffles and Breather e 41
Exhaust System........... ..., 41
Starter . . .................. AP 43

Engine Gasket Kit............. .. .......43

" B10
B12

Grid -
A6
A8

~A10.

Al12
A4

. B2

B4
B6
B8 -

814
c2
c4
of]
c8
cs

c10

c12
c12
c14
cig
D2

D2




, . . . B - ' ' - ! -
- X ) N N ‘ ¢ Ir .
i " LAWN TRACTOR MODEL 1214 j !B
: i ‘ | ) .~ .. CHASSIS AND HOOD
}, REF. .. ~ PART NO. - DESCRIPTION R & EE . L .REQ'D -
o1 , C 40714 - PLATE - bagking......... e A S 2.
2. | C 40715  BRACKET -hood pin -- . . . . . [ . AP . 1°
3 113- 102 BOLT -~ 6/16" - 18 x 3/4" . ... ..o e ... [ - 4
4  .C 35073 GUIDE-belt............. e e S 1
5 131- 911 NUT -5/16" - 18 flange'lock .. ............ e e e 4 .
6" C 35077 . GUIDE-belt...:....... [, e e L 1
7 - C 36065  PAD -footLH. ......... .« o0 i, 1
8 "€ 35086  PAD-footRMH. ....... ... ... .. ............... e . 1
9. C.35067 _ FASTENER - ratchet ....... . e e PP 12
, 10 C 39521 HOOD ~.................... JE e -1
11, C 40660 .CONSOLE ...................... S [ e 1
. 12%-~ € 34848 ° - 'SCREW - 5/16" - 18'x 1/2"' tapping P 1
13, 187-1036  SCREW - 1/4” - 20 % 1/2'"tapping ................ ST 12
14 . C-35377 DASH .......... L 1
16 113- 3 SCREW - 1/4 - 20x 5/8" . ... ... . . . . . 0. ... e 4
: 16 131~ 934 . NUT - 1/4" - 20 flange lock .. ... . . .. T e e e . 6.
17 - C 37147 LANYARD ... ............. e e |
‘18 C 39506  FRAME™-main ..............:c. ... 1
19 € 31365 .GRILLE..........~.... .. e e e PR "1
20 C 31597  SCREW - 1/4" -20x 1/2" .\ ... ... o i i . 2
21 131-.934 . NUT - 1/4”- 20flangelock ... .........0 .......... P 2
22 C 31366° SHROUD - headlight . .. ............ e e R 1
23 . C 16362 ROD-hinge ............, P N e e 1
24 132- 334 PIN-cotter ... .. ......... P e e e 1
25 " 187-1328  SCREW - #8-18x3/8" ... .. .. ........ ... .. T ... UAR
26,  C 35082 TOWER ............ S e . : 1
27 - 195- 520 . WASHER - 1/4"" . ......... ... .. .. e e e "2
&
1
t
1
- |
|
/
!
] .

8-3270-5 , L - . August 1992

=




. f !

N ! ! v . - r
T T /I v _LAWN TRACTOR MODEL 1214
FENDER AND SEAT
‘PART NO.  'DESCRIPTION . A - - L REQ'D -
C 40661  PLATE-seat ........ S L P S
C 35667 . BRACKET - seat support’. ..., ......... e P R I
e C 34816 ~ BOLT-.437" x..156" /516 =18 thread | ............. 0. .. ... -
131- 176 . NUT - 5/16" - 181lock ...\ 0. .v. 0t ... e TN S 2 -
113- 102 SCREW - 5/16" - 18:x 63 HHC GR2........... e Y 4
131- 811 NUT - 5/16" - 18 logk . .............. Ve I . 4
C 351712 SPRING - seat 2.63" LG, 1.4970D . ............... T S 2
C- 35113 "CLAMP - spring- 1,07 ID......... ER P S 2
: C- 34803  SCREW.- 174" - 20 X .75 @D . ..\ . oo oo 2.
. C 35114 COVER - seat spring 1.5 IDx 1.07 LG .. ................. ... .. .. 2.
¥ . C 353B5. FENDER...... T S A S 1
+-187-1036 SCREW - 1/4"" : 20 x .50" tap....... UL TR 4
113- 103 SCREW:- B/167 - 18 x 1.00”. .. ... ... . . . . i 2 -
195- 102 " WASHER - ffat .375" x .88” x .082" ... ... ... . .. oo Ca
131-. 911 NUT - 5/16“ 7 18 flange lock . .. .. e N 2
C 35117 TRIM - strip, black . ."... .. R e s.. 0 775
) C 35118  BRACKET -cover ... .... e 1
- — C 35119 COVER -plastic .. ».......0.......0.... e e 1
'C .35120 SCREW - 1/4'" - 15 x .447/.B3"" ... .. ... .. .- .. ... . ... .. .. .. 2
'C 35113 CLAMP -spring 117D ... ... ..o o "2
-C 353120 SCREW - 1/4" - 15 x .44""/.63'. ., . ... ... R R T, 2
185- 518 = WASHER - flat .261"" x .63 x ,065"" ..... ..., B e 2 .,
C. 35366  SEAT............ ..., R F S 1
195- 521 WASHER - B/18"" ... ... ... 4
192- 20 WASHER - 5/18" lock . ... ... . .. ... .. . . 4
R -
: 2 / CHASSIS AND HOOD
[ : ' -
/

) August 1992

-



REF.
CHASS(S & HOOD PG.
FEMOER

REF.

OO Wh=

i
LAWN THACTOR MODEL 1214
!
: MOWEH SUSPENSION ASSEMBLY
PART NO.  'DESCRIPTION ) — ’ o - . -f:f_ o RECQ'D
C 35123  BRACKET -clutch, engage lever . ................0........ PO
113- 103 SCREW - 5/16” -18 x 1.00"" ....... ... .. ... ... o000 9
131- 911 NUT = 5/16" - 1B flange. . .. .. . i e e e e " 16
. C 35128 LEVER - cluteh . . . .. T e 1
C 3B126  BEARING - fiange 503" ID X 628" oD ... ....... e e 1/
C 16450  PIN - hair .091" dia x 1.66" LG e e e e e e e e e e 1 5.
- € 350563 KNOB -shift.. ... ...oooveeinnnnnn.. [ P 1,
C 35127 BRACKET - switch engage .. ... [ J T 1
. C 29620 SCREW - 5/16" - 18 x .75 tap ... . . . .. . o e e e oA
C 35128  BRACKET -cableretainer . . ................. e 41
C 35129 | PULLEY - .00B 3 300" nylon .\ ... v o o1
C 35130 _BOLT -.375" x.375" x 1/4” -20. .. ... ..ov i, P ;2
131- 934 NUT - 1/4"" - 20flange lock . . . .. .. .. .. . . . i | 1
C 35131 BRACKET - frame cable ... ... e e S I
13-, 3 SCREW - 144" - 20 % 75" . o -2
131" 834 NUT -1/4" -2010ock ............... e e e e e e e 3
C 35733 ~ CABLE ASSEMBLY - blade engage ...... T e A P 1 -
C 35134 %/4”-28jam ................................ P
C 29820 SCREW - 5/16" - 18 x .75 tap.. . ... .. ......... . PO - 1
C. 35334 ~ TiE-cable,black nylon .......... ... ... ... . 4. L 1
C " 35388 LIFT ASSEMBLY - rear . ..... e e e e % ............ 1
C 35137 LINK ASSEMBLY -right side........... B 1
.. \29 35139 NUT -adjusting .. ...ovon e i T . 1
195- 533 WASHER - flat .531"' x 1 06" x 095" ..... AN e e 2
C \ 28105 RING:- retaining . ......0.............., S . i 2
C 385140 BRACKET - rear, hanging suspensmn N N \ 2
T11-3202 _«BOLT - B/16"” - 18 x /63" carriage . .. . . .. . i e e ' 4
C 35141 BRACKET - height adjust support . . .. A P 21
C 35142 . BRACE, fender ... .. .......uiiiiiuin .. [P "1
o188~ 521 WASHER - flat .333"" x 87” X . 119' ..... P e B 1
C 35143 \_ QUADRANT - height adjust. . .../ ....... AU e AU
C 35144 ~HANDLE-ift............. ,«./.- ............... e, Lo
-C 35145 BOLT. -'5/16"" - 18 . .... [P .. e e 2
-C 28806 “WASHER - flat .508" x_.75}' x.024" oL oL C e 1
C 35147, PAWL\ height adjust ... ........ e e e L 1
- G 35148 - POINTER .......... e e . 1 -
193- 6 WASHENS” x .41 x 03” Iock e e e L
C 34968 SCREW - #8 ™82 x-138"" ...... ...... J PITI . A
C -.35150 ROD - actuator, short .. ............ L T
C 35151 SPRING - height adjust . ... ... .. O e e 1
C 35152 . KNOB - height adjust . ....... I e Foe e T 1
C 35153 GRIP - .750 0OD.w/hole . . . ... ......... e L, 1
C 35154 BRACKET .- cable retaining . ...... R P I o 1
. C 34823  CABLE - lift 21.70" ... .. .. S ST e T e 1
C 35156 . PIN-clevis .310" DIA x .475"LG............. e e 1
C- 35157 RING - .31" x 24” retaining . . . .. [ PP -
129- 101 NUT-1/4"-20.......... T 1.
C. 35159 CLEVIS ... ... ... ... .. ... ... e . e 4
C 35160 SCREW - 5/16" - 18 x .66' . ................. . S T
“C 35161 WASHER .344" iD x 1.5 0D x 09" ......... 1
C 35162 " NUT-5/16"-18square ... .........0. .. ... ... ... ..., T
C 351863 PIN - clevis .38 DIA x 1.00% LG, . ... PR e e e 1
132- 329  PIN - cotter .. ... e SV e SRR . 1
C 34825 CLEVIS - lift cable ——. . .. .. . e e e 1
C 34824 NUT - 7/4°f - 20 square . . _ .. e e . aa
“C _34826 - PIN CLEVIS .3127 x .812"" ... .. e e ', P e e 1
C 358165  "LIFTCOVER.............. e e e, o1
-C 3bH1686 SCREW - #10 x 78" . ... ., -3

August 1992.



- e e L DR

CHASSIS & HOOD PG T

CHASSIs & HOOO PG

.
FLaN

T

LAWN TRAGCTOR MODEL‘ 1214

[ L

© . STEERING AND FRONT AXLE

. REF. PART NO. DESCRIPTION ' ) | o N REQ'D
. 196. 545  WASHER ... 7 ................ e e e 2
2 C -18812 ° AXLE- front... .. APFLAN S SR L1
3 C 11906  WASHER - thrust .., .......5...%.. e DI, y 4
"4 . -C 39496 © SPINDLERH:..0.."... P, e A 1
5. ~ C 40709 SPINDLE LH . .. .7 ..... B e 1
6  ~C 28232 RING -'retaining .. ......... N e e 2
7 % C 40658 - TIEROD.............. A DI e 1
8. % 182~ 23 ' WASHER-.1/2" lock LI e ST 2
9 © ", C 39502 BRACKET : DIVOY . ... ov el iearee et o
- 10, +C. 39497 NUT - axle pivot ©. . .. e e e e e 2
11 G 35175 SECTOR - steerlng . T e o1
12 . C, 35176 BEARING - flange . . . . ..o e L 1
13 'C 35178  SCREW.- 1/2"-13x 3" ..... ... . ..., e e 1
15 C '35219  NUT-1/27-20140CK .. ....... oo, ST S 1
16 . C 40706 LINK -steering . ... ... ....... e S . 1
17 129-\163 NUT-3/8”-24jam ..., ... ... .05 ..., S e 2
18, . C 35185  BALLJOINT-7/16"-20................ e 1
519 C 35183  BALL JOINT 3/8” TH'D long stud . . . .. ...... 1 " 1
20 C 35187 ' NUT-=7/16"-20......... e M e S i
21, . C 39498, PIN-axlepivot ............. e e e e 1
22> C 39499° WASHER - axle pivot ........ SRR LN 1
23 N 1135 447  BOLT - 1/2” 213 %3-1/2"............. . N e 1
'24 \_ C 35188. - SHAFT -steering ....i..... R N B LN
25 . \ G 35189-  PINION.- steering . ...1L... .-....... B N v 1
26 \C 35190  PIN - dowel .25" OD x.1. 75" RS ST
28 ° C 35191 ' WASHER - formed 1-3/8'" x 1/2" ... ... P 1
29 C: 35192  WASHER - flat 3/4"x 172" ... .1 ... . ... ... .. ... P 1
30 C27739  RING -retainjng . ............ PR [P Mo 1
31 N -TIRE&BIM-15x60x65|Iver ................ PP A VT 2
C- 34920 VALVE STEM ........ i Ll w1
C' 35193 RIM - with bearing . ........ A PRI e 1o
- C 35404 © BEARING - flange 1. 387 0D x.753" ID-. .. ... .. TR TR o 1
32 ** ©OTIRE LN B e SRR e ) N 1
33 . c 13106 . COVER - lubrication fitting. . ........... T e PP 3
34 ' C' 12102 \ BALLJOINT sR.H.thread ....................... e A
34 © C 13605 ° “BALLJOINT - L.H. thread .- .. .. .. .............. IODDETORRNRE
35 .- 120- 165  NUT - 1/2 N.R, RH. thread .. ... ..ol S e T &
35 129- 365  NUT - 1/2" N.FALH.thread .. /oo ono e 1
36 'C 28226 WASHER-flat . ' .i....:..... e e .. UA
37 132- 317 PIN - cotter B T T e IR 2
38 . C' 26526 -.CAP:1.B“ID x.7/8"LGhub.................. i : 2
" 39 218- 17 . _FITTING lubrication. . .. ... ...... T 3
40 129- 165 ~ NUT - 1/2"NF. RH.thread. .. ......c.0 o veinn .. o= 2
a1 C ' 40666  WHEEL - steering . ...\ ..\ ... e S o
42 138- 143 PIN < roll T/ X 277 .\ 0 oo A 1
-43 C 40654 BOOT - steermg shaft .. e e e e e e 1
44 = - C 40655  INSERT -boot “......... \ S e S NP 1
45 .C 35184  NUT - 7/16"-20...-.....\ .............. e 1
46 C 35186-  NUT - 3/8" - 24 flange lock ;. ... .. U T 1
47 C -35177 SUPPORT - sector gear . . . . . . N R e e e o 1
48 "C 35180  BEARING - flange . . cw.'v o oo f ot e S 1
49 ~C 35071 . BOLT-5/16" - 18 x 314" ﬂange\lock ......... e i 2
B0 1371~ 911 ° NUT -'5/16" - 18 Hangedock . . . 5. .. it .vr .o D 2
51 192" 22 LOCKWASHEH 7/16" .\.\. ..... N S S 1
* ‘Order individual parts . s o . \_
- ** Order tires at your Iocal tire dealer _ . e
. ‘ i ‘\; ) . B
8-3270-11 \.\‘ T o \\ - - August 1992
. . \ .



T 1. S ) . R 1 EI—— M ; b
- § h . . ‘.‘ ‘*::x o L X o K -
12" o o L : : S o -', LAWNTRACTDRMDDEL1214 L _ C 13 -
. : . L ST . Co L L . 'FIEARWHEELSTEERINGASSEMBLY\
. . . P § ) REF. - PART NO.. DESCRIPTION CREI o o - 'REQ'D
N , \ . » B A C. 35196 BRACKET - SUPPOMt . v vt it e e [P 2
. T 2 113- 110 SCREW - 5/16" - 18 x 2.25" . .. ... .ot e 4.
3 195- 521  WASHER - flat .344"" x .69’ x .065'" ....".. ... P T S S T T
_ Ca 131- 176 NUT-5/16" -181lock w. .. .00 vuu. ... P P
SIS & HOOD PG - : 5 C 35198 SCREW - 5/16" - 18x .63 tap...... e e 4,
MAIN FRAME - b e 6 C 35192 ° BRACKET - steeringpivot . . ........... e e e e T 2
' 7 - 113;.103  SCREW - 5/16""- 18 x 1.00" ....... e i 8 -
‘ 8 ©195- 521 ° WASHER - flat .344"" x .69"" x .085" ... ... ........ it 8
: y . ‘79 131- 176 - NUT-5/16" -18lock ....., ... ... o i e 8
: 10.. « . C™ 35200 . BRACKET - steering pwot ........... e T S L2
‘ 11 C 35207 " BEABING ."....... .. i PP LIl T4
- 12 . C 35202  UNIVERSALJOINT............... U 2.
13 C. 35203  HUBASSEMBLY -grey............. . ........ [ 2
14 C 35204 ' "PIN - gooved'.250" DIA x 1.50"" LG ... i V.. 2
15 . C 35205 PIN - steering hinge ... . .. e e e e e 4
16 ~ G- 35206 BUSHING. - shoulder (mhte) e e T e -2
A7 ‘C- 35207-  WASHER - flat .765" x 1.25"" x 042' R e 2
, 18 . C 35208 BUSHING - shoulder {0ilite) . . ... ..ov oo s TR ) 2.
19 C 35209  PIN - spring .250" DIA X 1507 LG . ............ooouvr .. R
20 C 35210  ROD ASSEMBLY - drag link .:........ e e e e e 1
21 . C+ 35211 PIVOT - Ste@MNG ... ¢« v vvvveeee e e e eeeee e . 1
22 C 35212  BOLT.-.562" x .340° 3/8'"-24 ... . ... ... .. ..... L 1
23 . 195- 104  WASHER - flat .406"" x .81"' x .065" . ... ... e L, S 1
. 24 C 35213 SPACER - steeringshaft . .. ........... ..... .. R A |
" 25 C 28226  WASHER - flat .7656"" x 1.19" x".048" ... .. ... S e 2
26 - C 34899  WASHER - flat .333" x .87 x . 119" ... .. ... ... ... ..... U 1
’ - 27 C 35215 SCREW -5/16"-24x1.00"............. SR T 1
28 C 35216 ARM - roller swing . .. .......".. T T T 1
29 -C 35217 ° ROLLER -camyoke ............ e PR - 1
30 C 35218 _ BOLT -shoulder .. ... ... ............. G P ' 7.
v C 31 ‘C 35219 NUT-1/2" -201ock ........... LEERERE I e 1
. 32 C 35220 BOLT -shoulder .:............. S e 1
: 33 195- 104 = WASHER - flat .406" x .81"" x 065” e e 1
L B " 34. ° C 35221 NUT-3/8"-241lock ........... e L e 1
o o . 735 -+ C 35222  SHAFT -steering pivot.. ... ......f'eurerneneie.. e 1
STEERING, FRONTPG 36 - C 35223 ROD - tie 1/2' D x 800" LG ...... ... . ...... e 1
SECTORBEAR - I "37 + C° 35224 ROD-tie 1/2°Dx9.5 LG....... PP e e 1
“ o " . 38 . .129- 289 NUT-3/8"-24lHthread........ T e 2
39 . C 35226° ROD-tieend'LH—_3/8”-24..'.... R S 2
40 '129- 163  NUT-3/8"-24...... e N Y 2
41 © C 35227 °© ROD - tnaendHH...‘ .......... T S .2
42 - C 35641 SCREW, - 3/8" - 24 x 1.75% . .. ... .\ A ' 1
43 C 35221 NUT-3/8"-24 lock ... . e P DU S 1.
44 . C 35229° ARM-RH ....... R ST P S A
45 C 35230 ARM - LH............. P et .. 1.
46 C 35231 SCREW - 3/8” - 16 x .7571@p . . -\ oo e S 4
v 47 C. 35232  SCREW -3/8"-24x 1.257....... .. < S .2,
48 - 192- 21 - WASHER-3/8" lock .. .:. ... ... S . e 2
’ 49 C 35221 _ NUT-3/8"-24lock ........... JF P N 2
) 8-3270-13 . August 1992 -




('m:&i‘;"'

Bt e

LAWN TRACTOR MODEL 1214 . 1B

MOTION DRIVE ASSEMBLY (SHIFT)

REF. . PART NO. DESCRIPTION - A REQ'D

1 ' C 40667 ;- TRANSAXLE ASSEMBLY - repa:rs page 29..... ... e e e e 1
2 C 34873 wPULLEY -input.................0 ...... . T
3 C 34909 KEY - woodruf #606 .750" x .187" X 3127 1
4 'C 34874 RING - .88 x".04" ... . ... ....: . ...... R s 1
‘5 C 35233 BELT -V 4L B7.25" . ... ............. A . 1
6 113- 110 SCREW - 5/16% - 18 x 2258 ........ e e e e e e e e 4
7 195-. 521, 'WASHER - flat .344"" x .69 x .085” - . .. .. e e e e 4
-8 131- 176 NUT - /16" - 18lock ... .-............ T 4
9 - C 35264 SCREW - 3/8"116x,1_25"tap..L..............‘ .............. 3
10 C - 35235 - BRACKET - stabilizer .. ........... e e e AP 1
11 C 34880 SCREW - B5/16" - 18X .75 tap. . . . . ... e i, 2
12 192- - 20 . WASHER - .328" x .60 X .09 100K . . . oo e e e 2
13 113- 103 °~ SCREW - 5/16"7 - 18 x 1.00".............. e e e e e 1
14 195- 521 WASHER - flat .344"" x".69"" x .065"" ... ... . .......... [P 1
15 - 131- 176© NUT-5/16" -181lock ... .............. P . 1
16 C 3b236 GUIDE - belt 5/16" - 1B THD .. ... e e JR 1
217 192- 20 WASHER - ,328"' x .60'" x .09" lock . .... e e L 3
18 " C 34887 SCREW - 1/4" - 28 x .75' 'grade 8 .. .. .. [ I 1
19 C 35238  LEVER-shift ................. SRR F PR 1
20 . C 35239 . 'CLIP - shift lever .62 rod ... ......... e P 1
21 +113- 102 SCREW - B/16" - 18 x .76 . ........ ... e e e 1
22 C 35240 - WASHER - flat 391"){100”){125”...-....‘................'.." 1
23 131- 176 NUT - 5/16" - 18 lock ... ....... .. e 1
24 C 35239 CLIP - shiftlever .62 rod .. .........ccovuururon.. e 1
25 C 35241 GUIDE - belt 5/16 - 18 THD . ... ... ...... e e e e e e 1
26 .C 35240 WASHER - flat .391"".x 1.00” x.125" ... ... ... .... .. e 1
27 C 34798 NUT - 5/16"" - 18 lock .. ..., .. e e e e e e .
28" C 35242 . " BRACKET - pivot, shiftlever. . .... ... ... ... ... .. ... ... . ... 1
29 " 113- © 2 ° SCREW-1/4" -20x .62 . ........ T e e e e T . 2
" 30 -131-1102 NUT-1M4"-20lock ..o oo oo e T, L. T 2
31 " C 35244 LEVER - shift, upper ... . ... .. ... L e e e ) 1
3z ‘C 35426 SPRING - torsion . ........... ... ... ..... e e , 1
33 132- 310 PIN - cotter . 125 Dle100 LG ......... E T 1
34 129- 1056 NUT - 1/2'7 - e e e e e e e e e 1
358 C 35247 HANDLE - 1/2 -13 molded ................ P PP 1
36 . .C 355654 LINK - tie rod, shift o T R 1
. 37 113- 208 . SCHREW - 3/8"" - 16 x 1. 257 e e 1
38 131-1216  NUT - 3/8" - i ' SR
39 C’ 35250 BRACKET - shift . 1
- 40 113- 208 SCREW - 3/8" . - 1
41 1956- 104" WASHER - flat 406" x .81 x.065" . ....... .. e e 2
42 113-1216 NUT -3/8" -16tlock ... .. ........... e e e e e e 1
43 C 34886 WASHER - 750" X 250” ........... e e 1
/

. . -—“‘—-‘___ .

B-3270-15 - Aligust 1992.



. o . B . .. - ' H . -
- 16 S o o S . ™ 5‘ _ LAWN TRACTOR MODEL 1214 R ¥
A ! _ - MOTION DRIVE ASSEMBLY (CLUTCH) .
! - ) . " . < - . - . N - . \
E ‘ REF. PART NO. DESCRIPTION .. . REQ'D
= ? 1 .7 C 35251  GUIDE - belt, drag ik . .. ..o e 1
. '« ' 2 "113- 103 SCREW - 5/16"" - 18 x 1,00 . .. ... ... ... ... 1
—— : 3 C 34893  'WASHER - flat .333" x .87 x .119" ... ... ... ... .. ... ... 1
- 4 A481- 176 NUT - 5/16" - 18 logk. .. .. . e e e e 1
-~ B C 35254 PEDAL ASSEMBLY - brake, clutch. . . ..........................: 1
6 C 34980 ROD - pivot .50 OD X 4.48" LG ...\ o ov et e 1
ezl 7 C 35255  SPRING - brake pedal . . .. .. P SR I
' L gl 8 C 35192 . WASHER. - flat .504” x .75" x .069"" ... ... .. .. e e 3
/\; . 9. C 34979 - RING -retaining .......... U 2
e 10 C 35256 -PAD-clutchbrake.................. ey 1
. DL 11 C 35267 ARM - idier, traction drive. . .. ... ....... P 1
12 C 35258 - BOLT -.625" x 135", O/16" - 18 . ... ... . . ... . e 1
13 . € 34903 RETAINER - belt . . ... e e e e e e e e 1
14, -C _ 34902 PULLEY -idler V4L B.08" x .82" ... . . . ... o . N
- 15 111- 330 BOLT-3/8"-16x 1-3/4"carriage . .............. .. iuineonn. "
16 131-1216 NUT -3/87 -16tock ... .. ... . i 1
17 C 35259 ROD -clutch ... ... .. ... . B
18 C 34993 BRACKET - brake'rod . .......... P DT 1
19 C 34816 BOLT - .437'" x .166"", 5/16"" - 18thread .............:.... ..... 1
20 195- 520 .WASHER - flat .33 x .87 x .119"" ... ... ............ SR 1
- 21 - € 35280 ROD - brake 23.50.,............ e e 1
~—- 22 ¢ C 34833 NUT - B8 - 18 e e e 1.
23 C 35261 SPRING - clutch - .1%3" x .750"” x 8.75" ........ e e . 1.
24 * - WHEEL ASSEMBLY - 20-10x8............ e e e 2
.25 C 34920 VALVESTEM....... e R P 1.
26 C 35262 RiM-wheel ........................ P ‘ 1
27 e TIRE..:....... A DU e o
28 . C 356283 - SCREW - 1/2" -20x.50". ., . ....: e e e 6
29 195- B21 WASHER - 516" - 11/16"" . .. ...... e e 1
30 C 35253 PLASTIC EXTRUSION -beltguide . . ... ............ Y 1
N * Order Individual Parts
** Qrder Tires at Local Tire Dealer
i P
Lo 8-3270-17 “August 1992

(i
”

. 4 -
F .



" REF.

couDas L

/-

PART NO.

-C.o42812%
C 35264

192- 21
C 42810

“113- 102

131- 911
34808
35271

c

c
-C 42820
C 3b277
C
C
C

1

35278

131- 911
C 423863
C 40737
C 37482
113- 103
195- 6521
131- 911
C 37472
C 37094
C 37481
113- 103

.195- 521

C 31978

'C 34300 -

8-3270-19

. $

' LAWN TRACTOR MODEL 1214

ENGINE AND CDNTROL ASSEMBLY

DESCRIPTION

ENGINE -

MUFFLER

SCREW - 5/18"" -
NUT - 5/16" - 18 flange lock
SCREW - 1/4' = 20 x 3/4'" tapping

PLATE - muffler spacer .

KEY - square 1/4" x 5

SPACER ® pulley

LOCKWASHER - 7/16”

BOLT - 7/116°" -

upstop

NUT - 3/8" - 16 flange lock

+ NIPPLE - pipe 3/’8" -18 NPT x 2"
" PLUG - 172" -

CONTROL - throttle

ROD -

20 x 5"

- BRACKET - muffler mountlng
PULLEY - engine ..

.........................................

....................

SCREW - #10 - 24 x 5/8"

NUT - #10 - 24 ;
‘KNOB - throttle
" PIPE - exhaust

CLAMP fuel line .

BOLT - 5/16""

NUT -'6/16"
TANK - fuel

STRAP -

PUMP - fuel

: 'RETA!NER battery ...
" BRACKET - fuel tank
BRACKET - fuel tank
BOLT. - 5/16™ - 18 x 17 ... . ... ... -
WASHER - 5/16"*

............................................

CAP -'fuel tank”™

...................

14 hp Brrggs & Stratton model 261777 ‘type 0159
SCREW - 3/8" - 16 X 1- 1/4” tapping
LOCKWASHER.,

P

............................

18 x 3/4”

....................................

.............................................

WASHER ................ S

S e e e e e e e e e e e e e e U e e e e e e L

............................................

T T

HOSE - fuel {use C28937 cut to Iength)
BRACKET - batti

.................................

....................
L I T L R R R SRR S I O

L T T S

fuel tank
BOLT - 5/16"" .-
WASHER - /16"
FILTER - fuel

*See engine section for repairs

_'19'

August 1992




1] - . v ’
LAWN TRACTOR MODEL 1214 \\ 3 R
PRE-PAINTED DECK ASSEMBLY

REF PART NO DESCRIPTION S | ) . "REQ'D ‘

C' 35293  DECK - MOWer .. ....co.voooeennn... e, ST SR
C' 35294  GUARD - 08 . ... ... ... \oooooss LT
113- 118 SCREW~ 5/16" - 18 x 63", ... ... .. . .. Ny SO g

T13- 102  SCREW - 5/16" - 18 X .75" . ..o oo,

C - 35296 BRACKET -chutemount ......... . &

113- ‘118 SCREW - 5/16" - 18x .63". ... .. .. .. ...

C 35297 BRACKET - lift, rear, R.H. . .. ..., e e e e e e

113- 102  SCREW - 5/16" --18 x .75 . ... ... e P

10 195- 521 WASHER - flat .344" x .69'" x .065"" ." '
1 C 35298  BRACKET - deck lift, rear L.H. .. ovvvenn e, S A
12, . 113- 102 SCREW - 5/168" -18x .75 .. ... .o e e .
13/ 195 521  WASHER - flat .344" x 697 x 065" . .............. e :
14 £ 35299 BRACE -idler’. . . ... .. . e e T
15 113- 102 SCREW - 5/167 - 18 X 75" . 20 i et e e e e e e
16 195- 521 WASHER - flat .344"" x .69 x-.065"" .......... e N
17 131- 811 . NUT - 5/167 - 18 10ck ... oottt e et
_ 35300 HOUSING ASSEMBLY - spmdie.‘ .......... R

19 35301 SHAFT - spindle ... ....... e S e e
34983  BEARING -ball . ........ P e
34985 . SHIELD -dust ............ R e g

2

3 . .

4 113~ 176 NUT - 5/167 - 1810k . . .. . .cuuv e, e 227
B

6

7

B

9

e s e R Aer e adn AV ok SR M 2

-
¢ 0]
(')

356302 HOUSING - splndle ...... e e e e -
34983 BEARING -bait ., ................. S T
35303 .  SPACER - 3.797" LG x .669” IDx .88 0D .. ........... e .
35304 SPACER - .438" LG x .932" OD x B72VID ., .
34989 PULLEY - spindle ........ e e e [ A
34990 WASHER - special ........... R A AP
34991 NUT - 7/16"" - 20 lock .. ........ e e e e e e -
34992 SCREW - 5/16°" - 18 x B8 tap. .. ... e
35307 . SCREW-5/16" - 18 x 1.38""....... e PR e e
35308 BRACKET - front ...... e T e e e
32 113- 118 SCREW - 5/16" - 18 x .63" . .. ... .. i i S
33 C 35309 BRACKET -deck link .....:....<....... e e e e e e e s N
34 C 35139. NUT- ad]ustlng....................:....‘ ...... e
35 113- 103 SCREW - 5/16" - 18 x 1,00 . . .. e i
36 - 1956- 103 WASHER - flat .328' x 1,06 x .062" ... ... .. . ... .. .. ..
3z C /35312 BRACKET - gage wheel L.H. . ... .. .. .. e '
38 - 113- 118 SCREW - B/16" - 18 X .83" . 7 . . e e e
39 C 35213 BRACKET - gage wheel R.H. ., . .. ..., F
40 C 35314  BRACKET - stahilizer . . ... e e e e e e
41 113- 118 SCREW - 5/16" - 18 x 63" ...............
42 - C 35316 . BLADE"- 21.70" high-lift .0 L e e e ,
43 C 34997 WASHER - .39 ID x 1.25" QD x .07 beil\ﬂ”e e e e e e L
44 C 34998 SCREW - 3/8 -'24 x 1.00 fock .. ....... e e e e e

]
o
OO0O0OaO0OO0O0O00

8-3270-21 - : R 7. August 1992
s
£s




PP AAAHENRAP AL S AR ]

PHE-PAINTED DECK

IOLER BRK, .

3

REF. . PART NO. .
‘ NSS

1 .
2 C 35316
3 -C 28105
.4 Cc 356317
5 C 34953
6 NSS
7 C .34851
8 " € 35318
-9 C 35319
10 C 35240
11 « 131 9171’
12 C. 35320
13 C 35290
14 C 356322
15 - C 35323
16 C 35324
17 C 35458
18 C. 35328
19 C 35327
20 C- 35319
21 192- - 21
22 129- 103
23 C 35328
24 NSS
25 C 34951
26 C 34950
27 113- 118
28 - 195- 521
29. 131- 176 .
30 C 35329 '

131-1180

32 . C 34901

131- 176

34 - C 35330
35  C 35331

36 113- 118
37 195- 521
38 . .131- 176
39 . C 35372
.40 C 35370
41 C 35371
42 C 34839
43 " C 35373
44 C ‘34828
45 C . 34814
8:3270-23

LAWN TRACTOR MODEL 1214

FINAL DECK ASSEMBLY

DESCRIPTION

"DECK ASSEMBLY - order individual parts ]

ROD - deck hitch . ...................... P

RING - retaining ... ....... e PPN _

ARM ASSEMBLY -idler ................. e

RIVET - .187" DIAx .50 LG ....... PR

ARM IOLER (not service part, order ref. 4) ‘
PAD-brake .................... e e

BOLT - .500" x 2.16" ©....... e R

WASHER - flat .391” x 1.00"" x .209"

WASHER - flat .391” x 1.00"" x ,125" _
NUT -3/8" -16flangelock . .. ... .. .........
BOLT - U . e e .
NUT-#10-24............ ... ... . ... ...
NUT -#10-24lock . ... .:....o.... e "
GUIDE - belt, idler ... ........ ... .. e '
© SPRING - tension 5.00° LG ...... e L

t

PULLEY -idler 400 ...................... ¥
WASHER - flat .392"" x 1.25" x .09 . ... ..... ‘
BOLT - 3/8" - 16 x 2.00" carriage . ... .. e

WASHER - flat .391" x 1.00’* x 1.25"

WASHER - flat .344'" x .869'F x .065"

..........

WASHER - lock 3/8"" . ....... ..« ... .. AP
NUT-3/87-16......... e e
BRAKE ASSEMBLY - blade . . ... e P
BRAKE ARM ({not service part, order ref. 2
PAD - brake .. ......... DO o
RIVET ........ R DPUTRR
SCREW - 5/168"" - 18x .63 . ........... SN

.........................
................
.................
.......................

.................

...................

NUT - 5/16" - 18 lock ...... e e ' ;

"ROD -brake . . ........... ...
NUT-1/4"-201lock . ..o oo
SPRING - .071" x .62 x4.37" .. ............ :
NUT -5/16" - 181lock . ........ ... . ...
BELT -~V BLB8B.OO" ... ... ... L
GUARD - belt LH Plastic . . .. ......... P ‘
SCREW - 5/16" -18x .63"" .. .. ..... PP

WASHER - flat .344"" x -69"" x .065"

Nl\JT—5/T6”_-18IOGk‘..‘..........- ..........
CHUTE. .. .. e et e e e s e
ROD - pivet ........ e e .
NUT -push .. ...... e e e
SPRING -torsion’ . ........ ... ..., PR
. WHEEL -deck . ................ P -
BOLT - shoulder 1/2°" x 1-3/8"", 3/8"" - 18 thread
NUT -3/8" -161lock .......... e e

August 19932




24 e

. ) . . . . ‘ ) - . . N . . B

LAWN TRACTOR MODEL 1214 25

- " ELECTRICAL ASSEMBLY -

[ . " . Y . N .
) REF. "-. PART NO. - DESCRIPTION e N T REQ'D -
] 1 C 35332  HARNESS-wire.... ....% o rnnen... B e 1
2 C 35030 CLIP-1.38" LG :255" ID Préss Wiré . ... ....o0vvvrennennn.. e .2
'3 C 42490 ' " ASSY.-lightwire ©............... e T, 1
4 C, 32178 . HEADLIGHT . ... .. i i e 2
. 5 C~ 22573 " -LENS - headlight. .., ....... e e e e e 2
6 C 14304  GASKET -headlight . .. ....c..0 ... .o i i . 4
7 .C 32405 SWITCH - ignifion & lights . ... .. . e e e e oo
8 193- " 63 " WASHER - 640 x 1.1 X .05 lock t . ... oo e nnn s P R
9 C 32386 NUT-5/8":32............. L R SN
.9 C 32397 CAP-nut............ SR e e M.
10 C 32407  KEY - ignition switch .. ....... P g N
11 "C 37298 . SWITCH-N.O. ......... e e e 1\
12, C 33744  SWITCH-N.C........ e 15
13N\, C 35340 SWITCH-N.C........ ... ... . ..o iuiniern.n. P RS SR
14- '~ C. 36016 SCREW-#1Zx .50 tap ....... N AT A 2
15 ".C 35022 . SOLENOID ....... e b P 1
16 .. M3 3 SCREW-1/4"-20x.75" ... ........... e e e e 2 N
17 7 1311102 NUT- U4 -20106K oo 3 N
18 129-\101 NUT - 1/4 =20, ... .. e e e e 1
19 192- 'WASHER - 5/16" lock . .......... e e s, 2
20 129- 122~ NUT-5/16"-24......... PP PRI 2
21 C 22947 N TIE-cable,nylon ................. e S R I
22 C 356033 IRE - ground; - 12,5 , .. ... .... e e 1
23 " C 28932 BULB-headlight ..................... [ .2
24 C 35468  HARNESS -light................ e e AP
25 C 35343 BULB Nndicator .. :..............: S PR L -2
26 "' NSS - " RECEPTACGLE - headlight {use C32178). .. ... v L2
‘27 C 30938 - SWITCH-Seat......... E e 1
28 C 35346 SCREW -'1/4" :20x.38"......... e e e 2
29 C 41010 BATTERY -12volt.................... e SR 1
30 - C 14537, CONNECTOR-whe ............... S 1,
31 . 131- 629 NUT -speed....... FUP P -4
32 187-1334  SCREW - #8x 1/2” ... .. ... .. ... e T P 4 -
33 113- 3  BOLT-1/4"-20x3/4" .......... e P R 2
34 131- 934  NUT - 1/4" - 20 flange lock . . . .. e P L2
35 . C 35036 FUSE - 15 amp spade type . . ........ e e e e . 1
36 . 195- 518 - WASHER-1/4" ... ... . ........... S e 4
37 . C 29322 . SWITCH -headlight ................ e e e 1
38 C 35030 CLIP-wire....... . P 'UAR
, 39 C 24460 . BODY - connector ... .. e PO \ 1
! 40 C 30937 BODY -connector ........... e e e 1
f 41 C 30261 BODY-fuse............ oo S e T WA
. 42 C 25243 BODY - connector *. ... ... e e e e S . N
43 - C 42871 BODY - CONNBCLOT . o . o e it it et e e e e et et e 2
L .
5
o
r - .; ’
. ¥ ) ) i ) : .
i 8-3270-25 — . ' ‘ ;\ August 1992
. ' 4




g E;:'&na,zak‘ZSmm'umm_hwm,—/ .
OQOOOOO0O000000aO0O00

= e’

8-3270-27

Wt P gt

- : a w

LAWN TRACTOR MODEL 1214,
" DECALS

:. DESCRIPTION s Co = : REQ'D
DECAL - no step ..... PR e e I C 2
DECAL - cut-hand warninglabel . ................... RSN - 1
MEDALLION . .. ..................... e e e e PR 3
DEGAL‘.hOOd side R.H. ..7....A'......‘-.'......‘...ﬂ ....... e ‘ 1
DECAL - hood side LH. ...... e R Ve e 1
DECAL - dash L.H. blank ......., e S S
DECAL - dash R.H. ISD .. .... e e e 1
DECAL - dash R.H. Ign. w/olights . ..................... .... o 1
DECAL - center, instruct. . ... .. R R P
DECAL - dash L.H. throttle ... ............... e : 1
‘DECAL - caution, console.top LF ............ C e e o 1
~DECAL-flag ............... e e oL, 1
DECAL-PTQ ........ e O 1
. DECAL - steering wheel .......... T 1
. DECAL - lift, deck blade height . . . . . e e L 1
DECAL - shift rev/ineutral* . . ... ... .. T e e et 1
- DECAL - -shifter position . ........ e e B L
- NAMEPLATE - Ingersoll .......................... Ce e SN

Au-gustl 992




28 . - - o - - ~ o ‘ - LAWN TRACTOR MODEL 1214 : : ' - 29
S : . o - ‘ - C40667 TRANSAXLE ASSEMBLY )
) @ g S . ST L. A ) REF. PART NO. DESCRIPTICN . - o : : ) ~ REQ'D
’ ' ; 1 C 34486 COVER -transaxie ... ......covivmninnonreneranni. U 1
2 C 28B49 BEARING - needie. .. ..... e e e et o2
3 T C 34487 CASE -transaxle ... .. .. .. . . . st itanae s s 1
4 C . 34488 SHAFT - oUNtEr ... .. .. it i i e 1
5 C - 34489 SHAFT & PINION ASSY - uutput ................ e et r e 1
6 . C 27562 GEAR - QUIPUL . .. it s e et e e e e e 1
7 C 27853 GEAR -'spur 16T . ............... S o 1
8 C 34490 KEY ........... .ol e e e e 4
9 .C 344917 - COLLAR-shifter ................ ..., e P et 1.
10 C '34492 - RODA&FORK ASSY-shift ... ... 0. . .. . i i i 1.
11. . C 34493 GEAR -bevel 42T ............. e e e e e — 1
-12 S C 28652 ° GEAR - bevel pinion, input_. .. ... .. e e e e e 1
13 C 30500 GEAR -bevel .............. ... [ R ., 2
14 C 19310 GEAR - bevel pinion ....... e e .. e e 2
15 C 34494  _GEAR-rng ..... PO e A, o
17 - C 34495~ | PIN-drive ............. ... e eI e e -1
‘18 -G 34496  SPACER.................... e P e e Y 1
20— C 28667 BALL ~steel 5/16" DIA. . ETRr it 1
-2 C 34148 - SCREW --set 3/8" - 16 x 3!8” ....... e [ 1,
22 "C 28654 . -SPRING .............. s e g e et FE e 1
23 C 34497 RING-5€al, ., .c.0viiiniiniinneaens e e e 2
25 c 34147 SCREW - 1/4” - 20 x 1-1/4"' flange, tapplng e e e e e e . - 17
26 C 341566 - RING - retainer (pkg. of 2) ....................... 4
27 C 19347 = RING - retainer . .. 0. i i m e e e 1
28 - C 19382 RING - retainer .. ... ........ T e . eL : 1 -
29 - -C 18345 WASHER -thrust . .............. el T 5
30 C 28664 WASHER = thruSt - . . oo e ey . 5
31 C 11205 ° WASHER .........0.............. e . A
3z: C 28648 PORING . . e e PR e ‘ 1
33 . .C 27570 - ~ SBAL-squarecut ......... : ; : ' 1
34 C 28653 BUSHING - flanged . . . . . e S e 4
35 C- 27565 BUSHING - flanged . : . . . . . T e 2 .
36 C 27563 . DISK-brake. ........ ... e .. T o L 1
37 C 18354 " PLATE - brake pad . ... .. P e e 1
aB. C 193563 PAD - brake ....... e e P, N e P R 2
39 C 28650 CPIN - dOWEL L e e e e e e 2 -
40 .C 19357°  WASHER-flat ............ B [T 1
41 - C ' 344898 - LEVER - brake .......... S I e . . 1.
42 C 34147 SCREW - 1/4” - 20 x 1-1/4"" flange. self tappmg ....... [N " 1
43 C' . 19358 NUT -lock ©/16" - 24 . . ... ... .0 oo T P 1
44 -C 34144 HOLDER - brake pad . .. .. e e e, et e e e -1
45 . C 34499° SHAFT -brake . .. ..... _.......... I e e s IR LN 1
48 . C 28651 SHAFT -input . .............. e e P e VA . 1
47 'C 34500 AXLE - 10%.long ... ... .. D DRV 1
48 C 34501 @, AXLE - 14 -19/32” long ................. ey e 1
49 C 34502 ' GEAR-spur 37T ... ... ... ... e e e e Ao 1
B0 C. 28668  GEAR-spur30T ... .. . ... . . . ... .. . .l e 1
51 C 34503 - GEAR -spur 27T ............... e e e e 1
52 C - 28657 GEAR-spur 26T . ................... e e e e 1
53 - C 27555  GEAR-spur 22T .......... e i R 1
53A . C 28656 GEAR -spur 20T ................ e e e .. 1
54 - € 34504 GEAR - spur 12T .. ... e e e e e S e A
B85 '© 28660 GEAR - spur 20T ... e e i e e e e 1
- 58 C 345805 GEAR - spur 327 .. .. ... e e P S e [ 1
87 C 28661 -~ GEAR-spur25T ........ S PN e e e - 1
58 C 27556 GEAR -SpUr 2BT . ... tvi vt 1
59 C 28662 GEAR -spur 30T .......%....... e s 1
60 ° C 34506 . CHAIN - roller No. 41, 22 links . .5 .. .. ... A A - T
61 C 34507 - SPROCKET - 10T ......... e e e e e 4 1
62 C 34508 SPROCKET - 14T ......... e e e e e 1
64 + C 27588 PLUG-haxhd. 916" -18. . ... . e e e e e e 1
65 C 28663 WASHER - thrust .. ... .. et |
‘66 C 34509 * WASHER -.thrust ... ... e e e iaeaeaaae i 1
67 C. 34510 RING -retaining ......... ... 0 emmmmmminen et i B 1
68 C. 28821 = BRACKET -brakelever........ e T S e 1
69 C 34511 WASHER - thIUST - . . o .ot e e e e e DR e 2 -
70 C . 34512 _ SPACER....... P -1
71 C 34149 SEAL -square cut . ... ........ .ot e e e 1
75 C 34513 DISK .......... e '. .......... e e e 1
76 L 34514 . SPACER .. e e e e e e e e 1
77 C 34515 SCREW - 1/4"" - 20 x 2-1/4" ﬂange, tappmg et S 17
78 . C 19316 BEARING bronze ...................... e e e e e e : 20
: ' - R T ' - : : < . - 8-3270-28 . - : e ! August 1992

f
H
|
/

L

‘f

1



30“ ) K : - o ' k :1 T — - LAWN TRACTOR MODEL 1214 o . - - | I
. 1 ' ' FLYWHEEL, CRANKSHAFT, CAMSHAFT AND PISTON S B ‘
"\‘\ ) YA ? “..‘;‘.:gi l Lo - . I ] § 7 S E .
) T~ i . U - REF.  PART NO. -~ DESCRIPTION . o REQ'D .
o R L ; 1 - C - 40888 = CRANKSHAFT ..... 7% ...... e _ 1
- 2 C 40888 CAMSHAFT AND GEAR . .......... [ [ s 1
"t. 3 C 40889 . RING -retaining ........ e e e T " 1
- : 4 C 40888 SPRING -camrelease . .......... e e e e 1
b - C' 34598 KEY - timiinggear-. . ........... e e e e e e o1
6- C- 40760 -GEAR-timing ...... e e e e e e e 1
e soo- 7 C A 40761 COUNTERWEIGHT ASSEMBLY .. ........ ... ... ... .. 1
1 8 C 34671 NUT - flywheel . ... ... ... ... .. e e e e e 1
, v 9 C 34619 - WASHER -spring .................... e 1
- 10 C 30448 RETAINER -fan ..........:...... e e e e e 1
: 11 C 34641  SCREW -fanmounting................. . ..... e e -3
' | 12 . C 40780 FAN -flywheel . .. ... ... . . e -1
13 "C 34602 FLYWHEEL AND RING GEAR .°............... e . 1.
14 . C 40756 = GEAR-ring............. U e P 1
: 15 "C 34681 SCREEN ... ... . 0 e i, S 1
~— 16 C 34620 SCREW = SCIBENM .\, o v e v e i e i e it et e e e “.....  UAR
T s 17 - C 27236 KEY - flywheel . ... ........ PR e e P e 1
“ 18 . C 34608  ROD - cbnnecting {standard) . . ........=..... P e 1
- : . 18 C 34609 ROD - connecting .020" undersize ...........,... e e 1
19 C 34610 WASHER - connectingrod . . ......... ... . ...... e 1
0 20 .C 34611 - SCREW -connectingrod ........0 ... ....... e e e 1
21 C 34583 PISTON ASSEMEBLY - standard .. ....... P e PR "1
21 “C 34586 PISTON ASSEMBLY - .010" oversize ........... e e e 1
- 21 .C 34587 PISTON ASSEMBLY - 020" oversize . ................... e 1
21 C 34589 PISTON ASSEMBLY - .030"" oversize ....................... weae 1
22 C 34593 -~ RING SET - standard . .. ....... e 1
22 C 34603 = RINGSET-.010"oversize ... ..............c..ovumnrnrn... 1
22 C 34604 - RINGSET-.020" oversize ...".. . ... ..o vvuin.. e . -1
22 C 34605 RING SET - .030"! oversize .. ... e e e e e - 1
23 C .34606 LOCK - piston pin . ...... e e 2
24 C 34807 PIN - piston (includes ref. 21} . ... ... S 1
Ce - o - .
8
1 T
I —
§ [ :“ } = L]
- : 3 SR . - - 8-3270-31 . S : ' August 1992
‘-—-_5_‘._\ i . - . '



. /
. 32 ‘ . . ’ ‘ ‘ ‘ // L v - ’ ) L R
. S . ~ e L s . LAWN TRACTOR MODEL- 1214 . S - 33
/ » - R . e ) .CYLINDER BLOCK, CYLINPEH HEAD AND CRANKCASE - .
4 ;- | ' REF.  PARTNO.  DESCRIETION e \ : . REQ'D -
‘ . S C 34581 CYLINDER ASSEMBLY ... .............. e e e 1
' 2 C 34582 BEARING -cylinder.. . .. .. ... i e 1
3 NSS -+ SEAL - oil (see gasket kit) ................ e 1
4 C 34621 PLUG-pipE ... e e e e e 1
< 5 C 34640 BUSHING - governor crank . ........... 1
3 . C', 34596 PLUG -oilhole ................... e e e s 1
7 C . 34663 VALVE -pressure relief .. .. c....... ... ... ... ... i i, 1
8 C 40753 -PIN -gylinder . ........... e e r e e e e 1
9 C 40752 PIN 2 GylINder .. ..o e DU 1
10 C 34584  HEAD ASSEMBLY -cylinder . ........... . ... . ... ..... e A
' 11 . NSS GASKET - cylinder head (see gasket kit) ....................... 2
12 C 40773 -GASKET - exhaust (also see gasket kit) ........ e _— 1
i3 NSS . .  GASKET - rocKer arm cover (see gasket kit). . ................... -1
14 ~ ° C 40769 . ' SEAT -exhaustvalve ........ S IR 1
16 - C 40770 . BUSHING - valve guide . . ... e g e e S . 2.
16 ©~ . C 40768 SEAT - intake valve ... .. .., e e AR 1
.17 C 34629  ADAPTER - carburetor mounting. -, ... ... ...i... ... PP 1
18 . NSS ) .GASKET - intake {also see gasket kit . . . .. .. ....... .. .. ...... - R
19 NSS _GASKET -.carburetor (also see gasket kit) .......... e Y
© 20 C 40788 ARM - FOCKEE . .. it i e e e 2
23 C . 34644 NUT - rocker arm ......... S e . -2
22 NSS SOREW - g8t . . . e e e 1
- 23 C 34636 STUD -rocker arm . .5 . ou oo it e S 2
T 24 . C 34814 SPRING -valve . ............ S e I . 2
25 C 34615 - RETAINER -intake valve . .......... ... ..., ....o.oon. e T
e 26 - 'C T~ 34660 CAP -wvalve...... ... ... . ... . [ o 2 .
g 27 C 34612. "VALVE - exhaust. . . ... P e e P 1
.28 C 34616 RETAINER - valve rotocoil fone pair) . . ... ..o el oo it oA
A ' - 29. NSS .4+ + SEAL - valve stem (dlso see gasket kitF ...................... s 1
. 30 C 34613 ' VALVE-intake .............. e e I 1 "
N oo 3 C 34616 "RETAINER - valve rotocoil (one pair) . ... .. .. e SR 1
R 32+ NSS . ‘ SEAL --valve stem {also see gasket kit} ... ... ............... o1
X 33 C 40783 COVER-valve ........... e _ 1
. v 34 C 34590 SCREW. - vailve cover . . ........ e e e e 4 .
. 35 C 34617 . TAPPET -wvalve ......... ....... e e e e 2
\ 36" C 40785  PUSHROD - exhalst .. ................... e P 1
36 C 40786 PUSHROD - intake .. ....... S e P 1
¢ . 37 C 34594 SCREW - cylinder head .. .. ............ e [ .. 4
38 ‘C 34585 WASHER - cylinder head . ....... .. e . P . 4
38 \\ C 34601 - WASHER AND SEAL . ........¢ . e e s e 4 o
.
,
A
N
\\
. \ 8
\ .
.\'\ -
¥ \..
Ay ‘
. . , : . .\\\ o - ,.
_. . : o ' " , - } ‘ 8-3270-33 ‘ ¥ :% August 1992° -
- i . ' b ) “\\ )
. : N
N | *



34 R S < o : e .. LAWN TRACTOR MODEL 1214 o : J L 3s

'ENGINE BASE, DIPSTICK AND OIL FILTER

:%\ L Co ", PART NO. DESCRIPTION . - E ‘ ' " - REQ'D
N U C 34599 BASE-engine :.................. e 1
. P 2 . C 34621 PLUG -relief . .................. e PP e 1
3 NSS . WASHER -refiefplug . . ............. P L 1
: .4 C 34664 VALVE - pressure relief .. ............. e I
S 5° NSS GASKET - base {1/64'" thick) (also see gasket kit) .. ............. . 1
2 6 C 34662 SCREEN - 0l pUMP . .« oo oe e e e e S e 1
¥ - - Nss GASKET - oil filter adapter (also see gasket kit) ... ............... g
! . NSS SEAL - oil {also see gasket Kit) ....................... ....... : 1
.o “ 8\ C 40784 TOILPUMP . .. .. e S 1
; - 10 C 40746 . RING - retaining (governorgear).. .. .. ..................... I 1
; 171! C 40778 c COVER -ollpump .. ..o 1.
X 12 - NSS - 0" RING - cover {also see gasket kit} . . ......... ... _........ 1
’ 13 C 40763 SCREW -oilpumpcover................. e e 3
14 C 34800. SCREW -base..................... e P " UA
15 C 34595 PLUG - ojfdrain................ e e e e e A B
16 _C 40787  ADAPTER - oil filter ... ... e e 1
17 C 34623 " PLUG - pipe ...... A 1
18 C 40779 SCREW - oil filter adapter ........ [ [P e e e, 2
19 SS ~ GASKET - 0il filter adapter (also see gasket kit} . ......:.......... 1
: 20 34374 FILTER-oil .............. P e e e e e e e e e 1"
21 C\ 40766 DIPSTICK AND TUBE .......... B e e e 1
22. N DIPSTICK - oil filler . . . ... ... . . e e s 1
23 C \34667 CSCREW -oil fill tube. . . .. ... o e -2
24 TUBE -oil filler ...... .. 0 e e e 1
, 25 BR270920 SEAL -dipstick . .......0 .. .. e 1
26 C 34586 SEAL-filler tube.. . ... .............. e e e e 2
IGNITION AND. CHARGING SYSTEM -
1 C 34682 STATOR - alternator . . . . .. ... ... . .. ... 1
2 C 40772 S CONNECTOR - Stator .. ... i e it e e e i e e 1
3 C 34683 SCREW - stator .. .. ... i 1
-4 C 34289 ARMATURE - magneto . ... .. o o e e e e e T
Y BR221798 TERMINAL - ignition cable". . . . . . : e 1
6 - C 34672 SCREW - armature .., ....... [ 2
o .7 C 40750 BOOT -spark plug .. ... ..... e T, e 1
\\‘ g8 - C. 34291 SPARK PLUG . . . .. e e e -1
: 9 C 34684  REGULATOR - rectifier (9 amp)......... S S N 1
10 " C 34687 SCREW - regulator .. .. .. e e e e e e 1
v 11 C 40758  CLIPY wire...... e e e e e e e e e e e e e e e UA
12 C 40789 " CLIP aWIre . . . . o e e e o UA
13 C 29796 WIRE Aground . . .. ... .. i e e 1
1.\4‘ c’ 40?62 HARNESS - wire . . . .. e e e 1
\‘ ‘ ' v
N\
\\'
\\ -
N\ .

s
!

-

- ' .8-3270-35 \
. . , » \\_

August 1992



36"

CARBURETQR GASKET SET

[« @@@"' ©
@—"?@f @t CARBUREI’ORUVEHHAULKH

e

" REF.

B-3270-37

CO~NAPLWN =

PART NO.

C - 34630

NSS
C 34626

. NSS .
. € 34634

C 40782
NSS B
NSS
NSS
NSS
NSS |
C 34632
NSS |
NSS

. NSS

C 34625
C 34831

C 40781

C .34629
NSS

NS5 -
NSS

CNSS

NSS

NSS

NSS

C 34627

- G 34624 -

C 34633
NSS -

C 40776
' NSS
. 'NSS

NSS
NSS

C 34628
C 40777

C 34637
C 34839
C 40755
NSS

C 40802

LAWN TRACTOR MODEL 1214'

CARBURETOR )
DESCRIPTION
CARBURETOR ................... T PN
VALVE - idle {see overhaul kit) . .. .......0..... ... ... ... ...
SCREW AND SPRING -idle adjust: . .. ..........00iiiiinnnnn..
NOZZLE - {see overhaul kit) . . . ................. e e
SHAFT ASSEMBLY -choke . .............. O
T RETAINER - link . o e e e
RETAINER - choke shaft {upper) {also see overhaul kit) .. ...... ...
SPRING-choke shaft. . ............ . tiuiiiiiiinnnnn.
SEAL - choke shaft (also see overhaul kit} ............. . ... ...
RETAINER - choke shaft {lower) lalso see overhaul klt) ...........
BUSHING - throttle shaft (upper) (see averhaul kit). . ............ ..
SHAFTASSEMBLY throttle . ................
© SEAL - throttle shaft (also see overhaul kit) ... ...... ....... ...
SEAL - throttle shaft (also see overhaul kit) .. ....... A
* BUSHING - throttle shaft {lower) (also see. overhaul kith ~ ... ..
SCREW - throttle valve ... .. ... ... .. . ..ttt e
VALVE -throttle . . .. ..., . . i e
TUBE - bowl vent . ... ... ......... P
ADAPTER - carburetor mounting .. .. ....... ... oL L
. GASKET -intake ............. [P
GASKET - carburetor ... ...... [P e ..
JET - main fusl (see overhaul kit) ... .. e e e e e T e e P
NOZZLE (see overhaul klt)..,'.._ ......... S
VALVE -fuelinlet .. ....... ... ... ... ... ... e, O ‘
 NOZZLE (see overhaul kit) . ........ e e .
NOZZLE {see overhaul kit) . . . ..
VALVE - choke ... .. e R e N
SCREW. - choke vaive mountmg. e e e e e
FLOAT - CAFBUIBIOF © . . oo oo e e e e e e e e i e e e it e n
PIN - float hinge (also see overhaul kit} . . ................ [
BOWL -carburetor .. ... .. ... . e i e
GASKET - carburetor bowl (also see gasket kith ... v '
GASKET - sealing (also see gasket kit) . ... .~ ... ... ... ... ... L
SCREW - bowl mounting ............ P '
DRAIN -bowl.-...'....... e e e e e
KIT - carburetor overhaul . . ... [ e
KIT - carburetor gasket . . . . ... ... .. e Panninnn
STUD - carburetor . ..« ......... e ek e e
NUT - carburetor stud . ... ......... e e e e
SHIELD - heat . /. ........... S T
GASKET - intake, {see main gasket kit)....... e
GASKET - carburetor mountings . . . ... ..ol b,

37

REQD

/’ﬁ)/Aiugust 1992

—

. . B .

i



- o o SR B e 'LAWN TRACTOR MODEL 1214 A U 39

AIR CLEANER
| L N “ . o ; ' : 3
d 1 g% % ) 'REF.  PARTNO.  DESCRIPTION : - o . \  REQ'D
1 e a0 o ' .. : ' -
! ' 4 C 34680 KNOB-aircleaner ................0........\ oo N
?‘ C 40771 COVER -aircleaner ...................couuiviuinneon. ..
. 4 C . 34679 CARTRIDGE - air €leaner .. ..............c..ouuuiuiuennn ion.

4
1
1
C 34688 PRECLEANER . . .. ... . .. .. . i 1
C 34689 = GASKET - air cleaner .. ..... e e e e e e 1
C 34638 STUD - air cléaner ..,... .. e JE T, e N\ 2
C 34635 MAINIFOLD -intake . .. ... ... .....uuun e i 1
C 40802  GASKET -mounting . ............couvununonininin.. e 1
C 34592 TUBE - breather ' 1
1

C 40743 CLAMP - breather . ... - LN

OCCBLPO RN =

.............................................

-

GOVERNOR | . \

- C 34653  GEAR-governor :........ Ceeee e e R
C/ 40746  RING ~retaining, governar.gear ..... P ‘
C/.40749 CRANK - grovernor . . ... . ... ...

~C 40803 SEAL - governor crank

.......................................

- .
QU OUNPWN=

C 34658 WASHER -governor crank . .. ...... .. .......... ... 0. .. 2
C 40745 PIN-cotter .......... e e e e 1
. C 34667  LEVER-governor.......... e e 1
N - C 34661 BOLT ...... el U [ ‘ 1
{ -C 40742 NUT .......... e T 1
) C 34654 BRACKET -governorcontrol . . . ... <7 ....... ... ......... e 1
11 C . 40782 RETAINER - link . 7. . .. s oot S 1
12~ C . 34655 . LEVER- governor control'Bracket .. .......... ................. 1
13 C' 29794 ©  INSULATOR «v7........ e e R : 1
14 - -~ C 34656 CRIVET T e e e e e e P 1
. 15 C' 34646 - LEVER - speed control . . ... ... ..o ron o 1
- 16 C 34648 .~ SCREW . .......... . iouun i o 1
/ 17 . C/4,03‘-4‘T RING - retaining :..... ... ....... PR 1
5T 18 /,G 34647 ADJUSTER - controlrod . ..................., e 1
N 19"C 40775 . GEAR-rack ...... BERRDRS e e e L1
o 20 - C 34277 SCREW ... ......... e e e e e UAR,
¢ 40751  SCREW ........ L e e A R I
22 BR221535 CLAMP -¢asing ... ........ e e e e e e 1
23\ C 34676 NUT............... T e AP L 1
) 24 C 34675 - LOCKWASHER......... A SO R A 1
"256 0 ¢+ C 34685 TERMINAL -spade:..................... 1
26 NSS °. . "SWITCH -stop........ R e .. e e 1
27 ' C 40890 SPRING -governor .. ... . .. .. . . .. e 1
28 * C 34650 - SPRING ~idler ................. R I . 1
28 - -C 348652 LINK--choke ......... e e e e e e 1
30 . C 34645  LINK - govérgﬂor ..... e e e e M 1
" 31 C 346569 SPRING - governor link . ... ........:...... e PP 1
- ‘? wgt .
- EA— -~
. : N
f 8-3270-39 4 S 5 _ © " August 1992

B . : - L %




-
e

L

- v
i
i
VI T '
A
B .
H
:
!
1
P
1
L3
k-3
]
©
B
-
.
~
t.
v
LY
- .
-
i v
i \
* - j

LAWN TRACTOR MODEL 1214 . - T

ENGINE AIR BAFFLES AND BREATHER
REF.  PART NO. DESCRIPTION o S o - . .REQ'D .
1. C '34669  HOUSING - blower . , . . .. S S L
2 . C 34277 SCREW ......... e e e e e UAR
3 - € 34870 SHIELD -cylinder.. .. ........... P TP A | ‘
4 C .34642 ~ LOCKWASHER.............. e et e R UAR
5 C 40741 PLATE -back «v .. .ovvvvennn. ., e IR
6 C 34588 BREATHER ASSEMBLY . .... .. M e e e .. 1
7. NSS DISC-valve ... .................. Mo e et ST
-8 NSS - RETAINER. .......... T SUDNU e T
9 C 3459 SCOREW . ... e e ST 4
10 NSS ~ GASKET valve cover- (also see main gasket. kltl e e 1
E)(HAUST SYSTEM
1 C 40773 GASKET exhaust .. ... .. .. e 1
2 C 34673 SCREW .......... e P UAR
"3 C 40765  COVER - @XRAUSE ... %. ... it ST
4 - C-40754 - SHIELD.-heat s................ et e 1
5 C .34642. . LOCKWASHER .. .. ..o, S, .UAR
6 C* 40744. SCREW . :...... e e 2
.7 C 34678 ELBOW - exhaust.. .. .... T 1
8 C 40764 GUARD - exhaust elbow .. ... . et 1
8 - C 34277 - SCREW ... ... e UAR
Ls 7 ]
. k |
&
- ' & ]
-
8-3270-41 August 1992




| 8-3270.43

"y

. . - T
‘LAWN TRACTOR MODEL 1214 . -0 43
STARTER
REF. ~ PART NO. DESCRIPTION "REQ'D -
C 40798  STARTERASSEMBLY . .\ ... ..ttt e "

1 C. 34285 BOLT -thru. .. ........ e e, e e e .2 -

2 C 40800 .  ARMATURE . ... ittt e e e e 1
-3 C 40801 "ENDCAP -driveend . .......... .. ... . .l . .. . . . i, 1

4 C 34336 END CAP - commutatorend .........%.......... [ 1

5 C - 34286 BRUSH ASSEMBLY .. ....... ... ... . v, 4

B C 34364 SPRING - brush . . .. ... .. e e e e 4
"7 C 40799 DRIVE ASSEMBLY . . . .. e e e 1

8 138- 75 CPIN RO e Lo T

. 9 C 34337 HOUSING = starter . .......... . . . i, 1
10 C 40757 . SCREW -mounting . . .......... . il 2
11, C 31618 COVER - terminal .. ........ T 1
. GASKET KIT
' - ¥ R

1 - NSS . GASKET -ceylinder head . ........... . ... . i i inn ... 1
2 BR270820 - SEAL -oilfillcap .. ...... .. i T e 1

3 C- 346886 SEAL -oil fillertube . ............ ... .. . 2

4 NSS GASKET - oil fillter adapter-. . . ........ ..., 1

5. NSS GASKE}'— intake .. ... e e e e e e e e e e 1,

6 . NSS GASKET -rockerarm cover .. ... . ...... ... .o 1

7 NSS GASKET -carburetor .. .. ... . .. . . . e 1

8 NSS : GASKET - valve cover ... ... e 1

9 C 40802 GASKET - carburetor mounting . .. ... e e 1
10 ° NSs SEAL -oil.. ... .. T P 2
11 NSS* VPO RING -ofl pump cover .. L e 1
12 ‘NSS GASKET - crankcase cover (1/64" thick) . .............c......... T
13 '+ € 34601 WASHER - seal, cylinder head . .. ... e e e e e A -4
14 C 40803 SSEAL -governorcrank . ... ... . e e . 1
15 C 40773 GASKET - exhaust . ...... e e e e e e e 2
16 NSS - _ SEAL - valve stem .. .. .. EUNU e e e e -2

August 1992



45

;e

NUMERICAL INDEX

REF ..

NUMERICAL INDEX

‘NO .

PAGE
NO.

PART
NO

REF.
NO

PAGE
NO.

PART
NO.

REF.
NO

PAGE
NO.

REF{:

.PAGE
NO

PART
NO

" REF.
NO

PAGE
NC.

PART
NG .

REF. *
NO .

PAGE

_PART
NO .

NO

NO .

T

.“:. L /Jf/, : S o -

- . 1 B N
.012781273895860&565%fff; O NN O DO NTREOON ~NTEOARNORAIINWRA OO FNOOL
. PSP

i

B e e T e e R R R R R B R R o R N War M Mg s I e A A

— il ] A A NN NN N A M T OO M3 3 T U NN
Q- : :

~_

DO A et A A rd et A e o A =M MMM O 33.33.333333133333‘3333333335.555555535
11111111111111111111111_11111 lllllllllllllll..l111111.11111111121

\ - | aale gy
1w . , mjff

LY LA LM 1Y A ot ol ot omd s d o o O DN OV OV N LD

a56789012356789%MUFA&346790123568990001
COOO OO e it DT O N N0 00 03 00 0 3 M 00 o) T T
CLOL T O OO OO L O O O OO OO N e N e
U 0 0 1 Y U O LN BN a0 LD FTTALD B U U0 LN 0 Y I W ninun -
34 P00 1 0 09 O TN 0 0 0 OTRLET © Y 61 00 83 ) 05 0 M e 0

A

CCCCCCCCCCCCCCCCECCCCGC.CC..(

T

HNMNONOMROOHINONORO-NNMOEOOANM
VO COONR AN ODOOIONNOOOOOQO0
L N e S e e e ha ke R A N B I N R R R R R R R R W
LA A0 WD LA LD B WA 1A Y U B LA LD 6D LA BN LA LA G L0 LA LY LY A LD LD DI W N 0 UL D NN R D D

CCCCCCCCCCCCCCCUCCCCCCCGCCCCCCCCCCCCCﬂCCC

~

_ . . . . ] .
-

‘ 0 ' llilll

©® oMo OOOMmTtn DN

B ONO NN NN ~F T e DN = A 0O 30 N

8211112145‘81.1.1111223222333333&ra...u...u..rq.,414.&

'

T A e R - N N R - R TN - NN A R

£ O B P et vt it o e = T e L) WY LY LU0 LD P P Q0 D AN U0 e U 1 P
o~

P N N RN NN N SR T R S R - -
oF

;

\

‘e Lt T

90123?8620036023567137223347800356789013#7990123&57 OHMNNIONOO

w o [t} [N = RV-3 N 01247823&68912356901235689f/f

—

12&21111753236?&2135622273111392231452197#31¢555h2512441233113 o e N

-

A OO NN AN M AN AN A OO SHN RN AN EMNGA NSO ORRGAGAMNMININNEINM M o RO ¢ Mo
COMONAOAMOMEONONMAFIOIMTONOFMOMONMamTMmoOm oo e - o
. : - - . /
- ” - .
B OANM AN O RN O A NNI~ OO NNMNOENC AN LN OO DN OOEIIODMNINORNODMNFTORTANNMNO DO~

6666666655666656666666.556566666‘666655788888‘83888888883888899‘99999999

T AT AT I DI I T T LA LI I LI LT LTI LI I L LTI LTI I I LS TSI IS LI TIII ST IIIIII IS IS I LI T T
PO MEAEMANMAMAMONOMMOAMOEOMEOMMOOODOOMIEAAOMAOMENMMMIIEICMOSONE00mHmeEanmneann
UL UOLROULOS LU 0ULLLLUDLUDODLDULUILLLLULLLLLLLYLLLRLDULLDYVLILLLLLLLIL .
‘ T P
w -
.
HO@A o N T METNONM IO DM O M O 1D~ o Febe . Q@ O Hm . i~ D e . A0

22132252399231651131122212111223222332.Q.|.14212122311 A NG N0 M T NN

.313311I131913531553311111111L13333333111355?772737777779379731113999

Pl

234566890123&568901123456?890123ﬁ5667890113#5578990123456?390122&567
3383333399999999900090000000l.llllllllll2222222222233333333334444&4..4.4
55555555555555555666666666666}065‘666666666665666666.666666666&66666666
.q&.-ururu...u.-uru.ﬁ.h-u..a..u.ﬂfu.ﬁ.uu,u..ﬂja.;u...u.n.:u.ﬁ..u..ﬂ4.4..4.4.4&..4.4_.4.4..4fu.4:4.4.4...4;4..4..&444&&4&4444:&&4&&44&4&
N e T R R ke K L R R R ke R R R K R Rt B Kt Mo B W W Rt Bt W W BN s N N e M R B Rt N Nt M Mas Mt Nas B as Wt Bar Mok M ot Map B ot B ad Bt Moo mmo,
LQUODLDLOLDLDLDLLLLLLLLLLLLLDLLLDUDLDLDLLLDLLLLLLLLDLDLLIULLLELOLOOLD o000

™

L Q.
!
B
P

mmmo
QLo oO

C3

™
oo
t

[ EuTulul

" uw
3 ﬂ“”%%%ﬂ89999991233335555567778111111222222223333333bh4hﬁ4 W0 WD RN U 1M U U0 A
| i et T T ot T P I LA DY O N D O 11 Y A 1A 10 10 1A 13 LA 0 00 A5 L 10 0D 100 U 0 0 10 00 D 0 I N0 0 N A0 ) 0 10 1010 60 10 i
| 333333333333‘3333333333333333333.3333333333333.3333333‘3‘333|3-3\3‘3333.333333! -
CCCCCCCCECCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCECCCCCCCCCCCCCCCCCCCCCCCC
& ‘ - - f -
wm o oM — I < ™ n nw o el o O N OINENN . MO0 N m MY N

/

111111211.1111222\

-~

. ll,lll/

e

oM O NOD AN D ONITINN—A—ONO m- - o : 01578315?891#&0126?90567
ST NENNAN AT ITNRR RS AT NI NN NANNR AN S FOONAN TN DO A A=A T2 FF 3OO0 O OO Pt P =

AN SN A N AN NN N ORI A A M MININ A MM A NN RO OO NN AN AR RD I T AT M
VDN N N I L L R L L G e R R e R e N I R I T L T R N N N N I N e

n

. c ‘
OO RO ON OO @Ot - OAOF NN ORAOOUN T T OB O ANMTAONONO=NM T OO O NE-Fin
FONMMMOOO AR NN RO O I IS IINONNNODDAOMMENDDLR NGO RANNOODOO00CO0O A A~
NN AN OO~ MMF R et A NN NN NN MM @ MM s T ad s 0000 0D W00 0000 U 00

COoODDO A" HMNNNNNNMNF I TSttt T I TSI ST G ST G LTSSt
33333333333333333333333333333333333333333333333333333.333333333333}33
CCCCCCCCCCMCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCUC
- : . i .
- - g '

P

) - ‘ . S -
~Nan — - OoOm OV O O Oy 0N D m @ C M~ O 0w 3
i g X - - N O NFINONOINSGINCOOAman hom—
252233333632621722233&&5?343175563336323326323&13255555563236239lll&

A
/

. . : . . i ’ i e ' ’
SN A A S AN A GO AR RR AR NNNN AR AT AR AR A M AR OORARANG OGS OGO DI 0\ O in 1
R A N I A B R B B B B ] 1222222222222213222&2222‘1. N A i NI IO N N P O N O NN NN Lot Mar I o BN
. . ] L . 1 ’ ' ’ .
o .
L Ny . ) . ..
L . s Y - S
Tinooo CL T ' - ‘ : )
m o - .

UN995626547202065?23&7857036513623508955662&901234673012357612200&@1

szmDOO0003651114&555SSM&@WﬁﬁSSSGGG?B3002234455555555666666023222996
O D N ) S 00 M M 00 0 1) 0 6 O 1 O, NHVOBNINNINA AN SN OO DO 000D OO0 W0 YR

NN NA—ANMM ST OODRO OO Far ’ X ] e i

ARSIV : S e e e e I o R B R B R R O T i A A ey

BBBCCCCCCCCCCCCCCCCCCC&CCCCCCCCCCCﬂGCCCCCCCCCCCCCCCCCCCCCQCCCCCWMQM

-
ry
{
oy




NUMERICAL INDEX

NUMERICAL INDEX -

REF.

PART
NO.

PAGE
NO

REF .

PAGE

PART

REF. .

PAGE

PAGE

PART

NOD .

NG

. REE.

NO ..

PART:
NO

PART
NO

NO.

NO .-

NO.

WO .

NO.

NO.

00D ) N ~F 232525.2798 el o=l P~ 4613126?050 o SO Mmoo oo

31&3528&11232111432518381323&2322233&7123A¥11232i13
. -

5751953157557555393191957.13357557793355799111339191
o - o - T N e L R K T T S I o e e B o A T e R B R R R A AT I o s B R

:66019&53668400001112235323&&&8800L11111l1111L1135A7

o A A D P IO O LN S N DO OO N 0 OO N B OO ) o U
NONmMmenm HoOoMe . e A A A 0 WA 1N DD W 0 I LD DD 8

— - " et & .. ' D . .

| Y TN T T O SN S N U B RS S T T T T (Rt I T (N N R TR Y Y Y OO T S A N Y A B B [ SN SR SN T NN NN SR U B |
l1222288?777222222222233555555555555555555555555589.
33333333888Bg99999999999999999999999999qﬂgggggggq‘Q.li . R

I..l.l...l.lllltkl.l..l..n..I..f_l.l..l.l.l.l_.l.l._llll.llI..I.llll.l..l_Il]l.illl.l.lll_)_z
. , - ¥

(o] MM (2] < oun N RO OMNANON SO ONna o inm @~ - N < 05715135&.7mu71

25911127123&3263733&233.&2.&&1232143<1433r..‘.@9812.&.423.33551356_331111113134,3

a.n-

911117935?9913511ll1335515953551311317335557133355779199913559959553

NN 1111121122@/_222214.11 NN o - N — oy N O vt O O

2
v

22.2223333333.300838388888?51135233559566666‘656656911111....;11.11#..4%&h.qB?.ZO
000000000000011111111100&.10000256658577??77?7777211111.?..111133333300&‘
llll1111111T.l111111.111124211.1ll111123111111111.116.9999999999999999111

i . - . " X . . . —
I N N I T N T S R T T T T T N R U T T T R U Y ST O T T N L I Y O L R
333333333333333333333333339_9999999999111.I...l.l.l._l.h...l_lllll.l_lll.l-rlllll..l.llll
A A A A et A A A e A e A NN RO NN NNOMEO SO m M eOme meE e e ememeroeeem

EE
+

.11!.I....l.].l_.l..l...l..l..l.lz-l..]..l..l..J.I..I..I_.I..I..llll.l.l..l.llxl..lll].l.lll..l..l.ll.l..l.ill.l.ul.lllal.l.ll.l.l.l.ll.l.l.l.l.
- * B B - . . —

- .
<O e Y = e ’ LRt g Fa] [} i on O — N 13.. WO O — - I~ Oh — ) = =2 73] [N e NN Ta TN o R o -
111167]183211122111133111151393312; NSO T A NN = N SN TN AN A A A M DN e
A B . - r
! L
- ¥ -

L35511551153339531397?5517?9353353333379393119591759999959?559555759

B e L L L e R Ao LR R N R R R R R R RL N R R R A R By B A R R R RS R -t

!
;
- ‘ - . . CNOoONmmm NN

. . : .. om : cocoo
67890123&56890123335678901223é567889012223389003130702&0l23 — e
55555566666667?7?7777277888888388899000000088816579011127 N
777777777?77777777777?7??7777??77?778888888889034h&BBBSBB_d___;__f__
OOOUOOOOOUUUOOOOOODDU00OQOOOOOOﬂOOOOOOOOO000001222222222211333333333
Ahh&hﬂhhhhhb&hh&&ﬁ&ﬁhh&&ﬁhﬂ&&&Ahhk&hb&ﬁﬁh&&&&hb#hb&ﬁ&hb&ﬁllllllillll
CCCCCCCCCCCCCCCUCCUGCCCCCCCCCCCCCCCCCCCCCCCCCCFCCCCCECCCCllllllllill

NG~ O A M d A DAt O FOOM . - ©OMOFHARO6n O-o OTeMI = W e
o A R T Y B e B 321213&25&31111333&1229121#&7l.qu115.123591661213729Bfu3

~

777?7333357791159357537?795975999111T15951115?151155918919599959331?
o NN Y oy ey ey e — o = O~ ooy - - N Y o o e e e e i — o — P ] HF IS N MO MM T M

-~

°

72}56012375586..467882417?8&.7878212578926rﬂ.lf458016769.&.5712314566790123:45
56665?7777883902&5675467.79&4997880.99900125556666001134144-4144:434.4555555
33333333333333;“1414&4-45660001112.&ﬂ|4.h.:4:4!4..455556666665?7?777?7777?77_.!7,7,7.7.?

f=) [T — oy

555555555555555555555557777777?77999999990000000000000@000OOOOOOOUUG
3333333333,3333333333333333333.333333333333&:4&4&4&4&&.&&&&&4&&&.&.u........q,.q.fn.,....u
CCCCCQCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCC
'
B R
@@= O SN D D D HMNNO NN 41h892ﬁ50137902 OMINCROMNOIFIn OMnng

2333135.711.1122222511111?.212126811112223.3333.4.42489211‘1111233312122.678

555577777177??7799999999939111L1111l11111111433333333333333359555?77
ll..ll.l.ll111111111..llll.l1111212222222222222222222222222222222222 Nl N

a

247013&.567890123.&17890390013&67390123..473923.4557.8.99023&67890124035456
..a.,.a.ru.555555555.565567777BB8999999999000000001111111112222222233334..4..4555
22222222222222222222222222222222233333333333333333333333333333333333

3333333333ﬁ333333333333333333333333333333333333333333333333331333333
CCCECCCGCCCCCCCCQCCCCCCCGCCCCCCCECCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCC

"

BN TN




